- Bolens.

Mini Snow Thrower Models 225
225E

Serial Numbers 0200101
thru 0399999

300

Serial Numbers 0100101
thru 0399999

300E

Serial Numbers 0100101
thru 0199999

Parts List

FORM P3911-2 (8/86)
Supersedes P3911-1



49

Torque to
35/40 in. Ibs.

See back page
for breakdown

> 9

Torque to
10-20 in. ibs.




REF. PART . NO. REF. PART NO.

1 1741395 Handle Ass’y (A) (B) (1).... 1 50 1741369 Deflector (A),(B) (1) ....... 5
1750614 Handle Ass’y (B) (2) (3) .... 1 1750660 Deflector (B) (2) (3)........ 5
2 1713783 Spacer(B) ........oovin... 4 51 1737985 CautionDecal ............. 1
3 1745886 Truss Screw 1/4-20 x 52 1737948 Top Channel (A), (B) (1) ... 1
R N 3 1750602 Top Channel (B) (2) (3) .... 1
4 e 1186231 Hex Nut, 3/8-16 ........... 2 53 1741368 PLAS Title Screw .......... 3
5 1734398 Toplock Nut, 1/4-20 ....... 2 54 1741361 R.H. Support Assembly .... 1
6 1737978 LOgo Decal «..uwmesmesnis 1 55 1739211 Engine Base Ass’y (A) ..... 1
7 * 1741394 Clutch Lever .............. 1 1747732 Engine Base Ass’y (B) ..... i
8 1747447 Easy Start Decal (300) ..... 1 56 1741362 L.H. Support Ass’y......... 1
1747478 Easy Start Decal (300E) .... 1 57 e 1100806 Hex Screw, 1/4-20 x 1-1/4 2
1739048 Easy Start Decal (225) ..... 1 58 1732499 Top Lock Nut, 5/16-18 . .... 6
1739047 Easy Start Decal (225E) .... 1 59 1185878 Pop Rivet (A) (3),(B) ...... 4
9 1737925 Lower Handle (A) (B) (1) ... 1 60 ook Engine Tecumseh No.
1750612 Lower Handle (B) (2) (3) ... 1 AH600 (300 Models) ....... 1
10 1731025 Curved Hd. Screw, 5/16-18 * %k Engine Tecumseh No.
X 2 et 2 AH520 (225 Models) ....... 1
11 e 1107382 Flat Washer, 5/16 .......... 2 61 1741382 Console Decal (225) ....... 1
12 o 1100242 Lock Washer, 5/16 ......... 6 1741380 Console Decal (225E)...... 1
13 1731030 Knob ..., 2 1747485 Console Decal (300) ....... i
14 1741457 Hex Screw, 5/16-18 x 3/4... 6 1747219 Console Decal (30CE)...... 1
15 1741513 ChokeRod................ 1 62 1737910 Engine Spacer ............ 1
16 ** 0032183 Primer Bulb (300).......... 1 63 1741370 Fuel Tank Support......... 1
** 0570629 Primer Bulb (225).......... 1 64 1737930 Fuel Tank c..omsswmsmmsnass 1
17 1727321 Ignition Switch ............ 1 65 1111598 Hex Screw, 1/4-20x 3/8.... 1
18 1718266 Key, Ignition .............. 1 66 1737912 Engine Support ........... 1
19 1742660 Trim (A) (3), (B) (1) ........ 1 67 1737919 L.H. Handle Support ....... 1
20 1741454 Screw, No. 10-24 x 3/4 .. ... 4 68 1741399 Pan Head Screw, No. 10-24
21 1741363 Lower Cover (A)........... 1 X1=V2 s owwssnssorsmssonss 5
1747230 Lower Cover (B)........... 1 69 1187559 Lock Washer, No. 10....... 2
22 1741351 R.H. Handle Support....... 1 70 1741365 Upper Cover (A)........... 1
23 * 1741397 Clutch Lever Hook. ........ 1 1747446 Upper Cover (B) ........... 1
24 1741460 Top Lock, No. 10-24 ....... 5 71 1737960 CoverPlug................ 2
25 e 1741461 Hex Hd. Nut, 1/4-20........ 4 72 1739919 Tinnerman Nut ............ 6
26 1741456 Hex Screw, 1/4-20x1/2.... 9 73 1737915 Handle Ass'y (A), (B) (1) ... 1
27 1724791 Push Nut.................. 2 1750604 Handle Ass’y (B) (2) (3) .... 1
28 1737942 Wheel .........ccouui.. .. 2 74 * 1741393 Clutch Cable .............. 1
29 1737913 Axle ..o 1 75 o 1100241 Lock Washer, 1/4 .......... 4
30 1186261 Hex Nut1/2-13 ............ 2 76 1741512 Chioke: KnNob: v vesews e sn 1
31 1739129 Reinforcing Plate .......... 2 77 1741617 Scraper Channel .......... 1
32 1737921 Rod Assembly ............. 1 78 1741453 Screw No. 10-24 x 1/2...... 5
33 1734624 Handle Grip............... 1 79 1737983 LH. Decal ................ 1
34 0410240 Gas Cap : wo s mesmw s wn s s s o 1 80 1741179 Scraper ............ ... 1
35 1737957 Nylon Washer ............. 2 81 1740562 Hole Plug (225) (300) ...... 1
36 1737947 Discharge Link ............ 1 82 1741327 GUIAE: w:smesmmssmisnisamass 1
37 1741354 R.H. Side Plate ............ 1 83 1741619 Hot Surface Decal ......... 1
+x38 1737982 RH.Decal ................ 1 84 1737969 Fuel Tank Screw .......... 2
39 e 1100046 Hex Head Screw, 3/8-16 x 1 1 85 * 1728072 PushNut.................. 3
40 - 1703052 Flat Washer, 3/8 ........... 2 86 * 1741536 ClevisPin ................. 1
41 o 1100243 Lock Washer, 3/8 .......... 1 87 * 1894291 Cable Clamp .............. 2
42 1739918 PopRivet ................. 4 88 1104198 Cotter Pin, 5/64x3/8 ...... 1
43 1737906 Stub Shaft ................ 1 89 1749913 Deflector (B) (2) (3)........ 1
44 1737487 Bearing .......oooveennnn.. 1 90 1749914 Deflector Mount (B) (2) (3) 1
45 1727342 Push Cap,5/16 ............ 1 91 1749912 Rod Defiector (B) (2) (3) ... 1
46 1737883 Deflector Guide ........... 1 92 1750608 Pan Hd Screw 10-16 x 1-1/2 2
47 1741367 Wrap Sheet ............... 1 93 e 1100808 Hex Screw 5/16-18 x 1-1/4 2
48 1737979 Front Decal (A) (2) ........ 1 94 1750568 Deflector Extension (B) (2)
1745766 Front Decal (A) (3) ........ 1 (B) e
1747448 FrontDecal (B)............ 1
49 1737924 Front Plate (A) (2) ......... 1
1743649 Front Plate (A) (3), (B) ..... 1 fg; Ded on Models 229 & 225E
sed on Models 300 & 300E
o Common Hardware - Purchase Locally (Grade 5 where applicable).
“v Part of Optional Hand Clutch Kit (1742020). Standard on (1) Serial Numbers 0100101 thru 199999
iodel 300 S/N 0300101-0399998 only {2) Serial Numbers 0200101 thru 0289999

(3) Serial Numbers 0300101 thru 0399599
*% Purchase Parts frem your local Power Producis Tecumseh (2 e

ealer.



Loctite
in P'lace

1/16” - 1/8”
(15-3.2 mm)
Gap with Sheave

P
b
<\/
\\
* Included
with Hand
2 Clutch Kit
n Standard on
Some Models
REF. PART NO. REF. PART NO.
NO. NO. DESCRIPTION REQ’D. NO. NO. DESCRIPTION REQ’D.
1 1185712 Self Thd. Screw, No. 10-24 22 1741454 Screw No. 10-24 x 1/2 . ... 2
X2 o 12 23 e 1100043 Hex Screw, 3/8-16 x 1-1/4 . 1
2 1110107 Lock Nut 5/16-18 ... ...... 1 24 1741352 Extension Spring ......... 1
3 1741455 Screw, No. 10-24 x 7/8 . .... 27 25 1737894 Engine Sheave (A) ....... 1
& 1737474 Impeller Frame .......... 3 1747437 Engine Sheave B) ....... 1
5 1739641 Auger Tube Assembly . ... 1 26 1738845 Set Screw, 1/4-20 ........ 2
6 1737488 impeller Paddle .......... 3 27 1100275 Woodruff Key ............ 1
7 1741350 Drive Support ........... 1 28 1737898 Poly Belt ............... 1
8 o' 1741456 Hex Screw, 1/4-20 x 1/2 ... 2 29 e 1186227 Hex Nut, No. 10-24 ....... 27
9 1741181 Shoulder Bolt ............ 1 30 1741453 Screw No. 10-24 x 1/2 .... 4
10 1734398 Hex Nut, 1/4-20 .......... 3 31 1741355 Drive Cover ............. 1
11 1185801 - Flange Bearing .......... 1 32 1737487 Bearing (Incl. with Ref. 5) .. 1
12 1737905 Bearing Washer ......... 1 *33 1737965 Belt Guide .............. 1
13 1737892 Auger Sheave ........... 1 *34 1737966 FingerBelt «:qovavnsmyin:s 2
14 1737890 L.H. Side Plate .......... 1 *35 1737968 Shoulder Bolt ............ 1
15 1741356 Pivot Bearing ............ 1 36 1740592 Gasket ................. 1
16 1741182 Idler Arm ............... 1 *37 1741393 Clutch Cable ............ 1
*17 1741357 Nylon Bearing ........... 1 38 e 1100069 Hex Screw, 1/4-20 x 1 .. .. 1
*18 1741178 Torsion Spring . .......... 1 *39 1893445 Flat Washer ............. 1
19 1732499 Top Lock Nut, 5/16-18 .... 2 40 1741460 Flange Nut No. 10-24 .. ... 4
20 ° 1185506 Jam Nut, 3/8-16 ......... 1 41 1720883 Flat Washer ............. 12
21 1741845 Flat 1dIef .:oceomsmsmsmsms 1
e Common Hardware - Purchase Locally (Grade 5 where applicable). (A) Used on Models 225 & 225E
Y Part of Optional Hand Clutch Kit (1742020). Standard on (B) Used on Models 300 & 300E

Model 300 S/N 0300101-0399999 only



